

Declaration of Test Results

BSI Product Services hereby declares that the item described below has been tested by BSI and complies with the requirements of

BS EN 1463-1:1998

BS EN 1463-2:2000

as a type P3A road stud
performance classification H1,HD1,PRP1,NCR1,S1,R1

The complete detail of the tests performed and the results are recorded in
BSI Test Reports Nos : 247/4102312 and 247/4119341
Dated respectively : 17 August 2000 and 27 August 2001

Description of item tested: 290 Series (G) road stud using
GR-2000-8608-4 adhesive

Submitted by: 3M United Kingdom PLC
Easthampstead Road
Bracknell
Berkshire
RG12 1JE

Declaration authorised by:



Title Section Head, Lighting Technology

Date 1 February 2002

Attention is drawn to the conditions upon which this declaration is issued, namely:

1. This declaration does not indicate provide or imply any measure of Approval, Certification, Supervision, Control or Surveillance by BSI to this or any related product.

2. This Declaration applied only to the particular sample tested and to the specific tests carried out as detailed in the Report referred to above.

3. The general and specific conditions of the BSI Product Services, Test Leaflet 1 apply in all respects. Copies of this leaflet are available on request.